
NUTRIENT REMOVAL IN SEPTIC SYSTEMS 1 

 

 

 

 

Effects of Microbial Inoculator Generators (MIGs) on Nitrogenous Compounds and 

Phosphorus Adsorption Devices on Phosphoric Compounds in a Septic System Pilot Study 

 

Alexis K. Countryman 

Civil, Architectural Engineering and Construction Management Department 

Milwaukee School of Engineering 

 

 

 

Author Note 

Alexis K. Countryman is at the Department of Civil, Architectural Engineering and 

Construction Management, Milwaukee School of Engineering.  

This report was submitted as partial fulfillment of the requirements for the degree of 

Master of Science in Civil Engineering in May 2023. Douglas Nelson is a capstone advisor for 
[...]
temporary vacuum is formed as a result of a difference in pressure associated with the unequal 

weights of fluids in two parts of a pipe (Encyclopedia Britannica Kids, n.d.). One way to avoid 

syphoning in a piping system is to use a vacuum breaker (Advantage Engineering, n.d.). A 

syphon occurred in the system because the vacuum breaker failed to stop the syphon from 

forming. Following the occurrence of the syphon, the results varied greatly from the results 

before the syphon and the data saw an increase in the ammonia and nitrate concentration in the 

final effluent when compared to the data from before the syphon. The data following the syphon 

was not considered representative of the fate of nitrogenous compounds within the system. 

Therefore, in this report, results are provided for nitrogenous compounds as two separate results. 

One result includes only data before the syphon occurred and the other result includes the full 

data set. The MIG appears to be an effective tool for nitrogen removal for POWTSs and the 

phosphorus adsorption device appears to reduce the total phosphate of wastewaters. More 

research is needed to produce more definitive conclusions, but the pilot study resulted in many 

suggestions for future installations.  



NUTRIENT REMOVAL IN SEPTIC SYSTEMS 12 

Background 

 The research question for this report is: What is the fate of nitrogenous and phosphoric 

compounds in an onsite wastewater treatment system featuring MIGs and titanium dioxide-based 

phosphorus adsorption devices? The following topics need to be examined when considering the 

research question. What is nutrient pollution? What are the common technologies for nutrient 

treatment in both centralized and onsite systems? How do MIGs work? How does titanium 

dioxide adsorb phosphorus? How can titanium dioxide be reused? This report explains these 

topics to break down the complex research question posed.  

Nutrient Pollution 

Nutrient pollution is defined as “excess amounts of nitrogen and phosphorus in aquatic 

systems” (United States Environmental Protection Agency [US EPA], 2015, pg. ES-1). Nutrient 

pollution affects human health and the environment. Excess nitrates in drinking water cause 

conditions including infant methemoglobinemia, also known as “blue baby syndrome”, in which 

a baby’s skin turns blue. This condition occurs due to the presence of excess nitrates, which 

reduce the oxygen content of the infant’s blood (Wisconsin Department of Health Services, 

2021). Environmental impacts of excess nutrients include rapid algal growth, which reduces the 

oxygen content of the water and is known as eutrophication (Minnesota Pollution Control 

Agency, 2009). The areas in water bodies with low levels of oxygen are often described as dead 

zones, where large numbers of fish die (United States Environmental Protection Agency, 2021). 

Nutrient discharge limits into inland bodies of water are often established to limit these drastic 

decreases in oxygen within a water body (United States Geological Survey, 2019).  

Nutrient pollution is documented in shoreline regions across the United States. Fish kills, 

macro algal blooms, and brown tide are all conditions or events resulting from nutrient pollution 



NUTRIENT REMOVAL IN SEPTIC SYSTEMS 13 

(National Research Council, 2000). The effects of nutrient pollution are increasingly apparent 

when discharges occur directly to standing water bodies (National Research Council, 2000). 

Figure 1 depicts the increase in harmful algal blooms [HABs] in the United States. Gilbert and 

Burford (2017) observe that the most effective way to reduce HABs is through the reduction of 

nutrient pollution. One source of nutrient discharges is wastewater (U.S. Environmental 

Protection Agency, 2023).  



NUTRIENT REMOVAL IN SEPTIC SYSTEMS 14 

Figure 1  

Harmful Algal Bloom Occurrences Across the United States 

e  

Note. Adapted from “Figure 1-2” by the National Research Council, 2000, Clean Coastal Waters: 

Understanding and Reducing the Effects of Nutrient Pollution, p. 29 (https://doi.org/10.17226/9812).  

Regulation of wastewater discharges is varied. One regulatory method is through 

discharge permits. The Clean Water Act authorized the National Pollutant Discharge Elimination 

https://doi.org/10.17226/9812


NUTRIENT REMOVAL IN SEPTIC SYSTEMS 15 

System (NPEDS) permit program.  The purpose of the program is to control water pollution by 

regulating sources that discharge pollutants into waters in the United States. These sources are 

referred to as "point sources." “The United States Environmental Protection Agency (EPA) 

defines point source pollution as ‘any single identifiable source of pollution from which 

pollutants are discharged, such as a pipe, ditch, ship or factory smokestack’” (National Ocean 

Service, n.d., para. 1). One common point source is a WWTF. NPDES permits can regulate the 

pollutants responsible for nutrient pollution: nitrogen and phosphorus. These parameters are 

considered nonconventional pollutants in NPDES permits (United States Environmental 

Protection Agency, 2010). These permits typically provide requirements for the maximum 

discharge of a constituent over a given time with the goal of improving water quality. Other 

permit parameters include BOD5 and TSS, of which the reference standard is 30 mg/L of each 

(Mahamah, 2015).  

Wastewater is treated in one of two types of systems: centralized or decentralized 

treatment. Centralized wastewater treatment is used for large-scale systems to serve a region, 

where decentralized wastewater treatment is typically relatively small-scale systems serving 

smaller areas close to the wastewater source (Fluence News Team, 2021). While all centralized 

systems are required to obtain a discharge permit, only some POWTSs are required to obtain a 

discharge permit. The threshold at which a discharge permit is required depends on the 

legislature of the state of installation. In Wisconsin, for example, the Department of Natural 

Resources (DNR) only regulates systems of underground dispersal of domestic wastewater if the 

system design flow rate is greater than or equal to 12,000 gallons per day or the actual flow rate 

is greater than or equal to 8,000 gallons per day (Wisconsin Department of Natural Resources, 

n.d.). As a result, most residential septic systems are not regulated by permits in Wisconsin. 



NUTRIENT REMOVAL IN SEPTIC SYSTEMS 16 

Instead, the regional health departments are responsible for regulation of small-scale POWTS 

(Eau Claire City-County Health Department, n.d.).  

Attaining Nutrient Discharge Limits Through Nutrient Removal Technology 

The inclusion of nitrogen and nitrogenous compounds in NPDES permits began 

approximately 50 years ago (National Research Foundation, 2000). Phosphorus compounds have 

been added to some of the NPDES permits in several states, including California and Wisconsin 

(United States Environmental Protection Agency, 2022a). Permit limits that have nutrient 

discharge limits require additional technology to achieve the nutrient removal rates required by 

the governing body.  

Nitrogen and phosphorus removal technology are commonly used in centralized systems 

but are rare in POWTS installations. NPDES permits for some states include nutrient regulation 

provisions in septic system regulations as a way to reduce the impact of nitrogen and phosphorus 

(United States Environmental Protection Agency, 2022b). 

Nitrogen Removal Technology  

One common method of biological nitrogen removal is a process called activated sludge. 

This process is energy intensive and requires blowers to disperse air in a portion of the basins. 

See Figure 2 for a diagram of activated sludge systems. An activated sludge system typically 

requires regular maintenance and intervention to achieve consistently low concentrations of 

nitrogenous compounds. The efficiency of nitrogen removal in activated sludge processes is 

improved through the use of ferric chloride (Bowden et al., 2015).  



NUTRIENT REMOVAL IN SEPTIC SYSTEMS 17 

Figure 2 

Activated Sludge Process Diagram  

 

Note. Adapted from “Activated Sludge Systems” by Elizabeth Tilley et al., 2016, Compendium of 

Sanitation Systems and Technologies, p. T.12.  

Trickling filters are also used for nitrogen removal in some WWTFs. Trickling filters are 

less energy intensive than activated sludge systems because no blowers are required for 

oxygenation, but the nitrogen removal rates are typically lower than the typical removal rates 

associated with activated sludge plants (Constantinou et al., 2013).  

Another method of biological nitrogen removal is a variation of the activated sludge 

process referred to as integrated fixed film activated sludge [IFAS]. IFAS systems consist of an 

activated sludge system with the addition of a suspended material for biomass growth (Metcalf & 

Eddy, Inc. et al., 2013). IFAS systems typically have improved nitrogen reduction compared to 

typical activated sludge systems.  



NUTRIENT REMOVAL IN SEPTIC SYSTEMS 18 

There are a variety of other biological nitrogen treatment methods available, including 

sequencing batch reactors, anaerobic fixed film reactors, and oxidation ditches (Metcalf & Eddy, 

Inc. et al., 2013).  

Phosphorus Removal Technology  

The two types of phosphorus removal techniques used in municipal WWTFs are 

biological phosphorus removal and chemical phosphorus removal.  

Biological phosphorus removal first creates environments in the process flow that 

encourage microorganisms to release the phosphorus contained in the cell. Next, a different 

environment supports uptake of phosphorus from the wastewater by microorganisms. This 

uptake, referred to as “luxury uptake,” is greater than the initial release and results in a reduction 

of phosphorus concentrations in wastewater when the microorganisms are settled out of the 

wastewater. Biological phosphorus removal typically requires space beyond any existing process 

buildings and requires regular monitoring. The operation of biological phosphorus removal is 

more complex than chemical phosphorus removal because the future removal rates are dictated 

by the current operation of the system. If the ideal microorganisms are not preserved, future 

removal will be impacted. Typically, biological phosphorus removal includes chemical 

phosphorus measures for when the biological phosphorus removal is not achieving the necessary 

standards. Biological phosphorus removal can typically reduce the total phosphorus 

concentration to 1 mg/L, but chemical phosphorus removal is required to meet final effluent 

requirements below 1 mg/L (Metcalf & Eddy, Inc., et al., 2013). 

Chemical phosphorus removal through chemical precipitation uses chemicals such as ferric 

chloride and aluminum sulfate [alum] to flocculate and settle out phosphoric compounds 

(Minnesota Pollution Control Agency, 2006). Flocculation is the “process by which small 



NUTRIENT REMOVAL IN SEPTIC SYSTEMS 19 

particles in a suspension increase in size resulting from particle collisions” (Metcalf & Eddy, Inc. 

et al., 2013, p. 307). This method can often be implemented as an addition to any existing 

processes and is often required for phosphorus limits below 1 mg/L. Chemical precipitation is 

often paired with a tertiary filtration system to remove the flocculated phosphoric compounds. 

Chemical precipitation is energy and chemical intensive for most systems because the dosing of 

chemical often requires mixers or blowers to combine with the existing process (Metcalf & 

Eddy, Inc. et al., 2013). 

Effluent phosphorus limits below 1 mg/L typically require either chemical-only treatment or 

a combination of biological and chemical phosphorus treatments. The combined biological and 

chemical phosphorus treatment is typically used to reduce the required chemical for chemical 

treatment by removing much of the phosphorus through biological phosphorus treatment 

(Metcalf & Eddy, Inc. et al., 2013). The reduction in chemical reduces the treatment cost.   

These phosphorus removal techniques are used in various biological phosphorus removal 

technologies. Each technology features different methods of removing the phosphorus using 

biological and/or chemical phosphorus removal and thus each technology has its associated 

advantages and disadvantages. Several include experience, space requirements, odor, sludge 

production, and chemical usage. Sludge is the settled microorganisms that are removed from a 

process and wasted or reused within the system. Sludge production increases with chemical 

phosphorus removal because more floc is settled out into sludge through the addition of the 

chemical (Metcalf & Eddy, Inc., et al., 2013). 

  



NUTRIENT REMOVAL IN SEPTIC SYSTEMS 20 

Summary of Nutrient Removal Technology 

Nutrient removal technology and techniques employ processes for municipal WWTFs that 

typically require a substantial footprint and significant energy usage. These processes can also 

require chemicals such as ferric chloride or “alum” to meet NPDES discharge limits.  

Chemistry of Microbial Inoculator Generators [MIGs] 

The United States Patent #7,658,851 is a MIG system (Knight Treatment Systems, 2023). 

This patented technology was installed as both MIG 1 and MIG 2 in this pilot study system. 

Though this technology was supplied by Knight Treatment Systems, the interpretation of data  

was not influenced by this potential conflict of interest.  

A MIG is a technology that uses inoculation to cultivate specific bacteria to reduce BOD, 

TSS, and total nitrogen (Knight Treatment Systems, 2023). The MIG is similar to the IFAS 

systems because it is also an attached growth activated sludge process used for nitrification 

(Nelson & Rawson, 2010). However, unlike a typical IFAS system, the MIG system also uses 

inoculation (Nelson & Rawson, 2010). Inoculation is the addition of something such as bacteria 

to grow in an existing system (Cambridge English Dictionary, 2023). The system is inoculated 

through the introduction of bacteria to the tanks as a way to grow necessary bacteria to 

encourage performance of the system.  

Like a typical IFAS system, the MIG utilizes biological nitrogen removal to oxidize 

ammonia into nitrate and nitrite (Nelson & Rawson, 2004; Vande Boom, 2018). However, first 

BOD5 must be oxidized before nitrogen can be oxidized (Delzer & McKenzie, 2003). Biological 

nitrogen removal converts ammonium into nitrate using bacteria through nitrification and then 

the nitrate is reduced to nitrogen gas through denitrification. Nitrogen gas is harmless while 

nitrate can be impactful on human health, so denitrification is an essential part of the nitrogen 



NUTRIENT REMOVAL IN SEPTIC SYSTEMS 21 

removal process. The final result of the nitrification and denitrification is a reduction in total 

nitrogen (Hoseinzadeh, 2019). Figure 3 depicts the nitrification and denitrification processes.  

Figure 3 

Nitrogen Transformation in Biological Nitrogen Treatment Processes  

 

Note. Adapted from “Figure 2-1. Nitrogen transformation in biological treatment processes” edited by 

Richard Sedlak, 1991, Phosphorus and Nitrogen Removal from Municipal Wastewater: Principles and 

Practice, p. 4 (https://doi.org/10.1201/9780203743546).  

Nitrification relies on nitrifying bacteria that require oxygen to complete the nitrification 

process (Ward, 2008). On the contrary, denitrifying bacteria require anoxic or anaerobic 

conditions with dissolved oxygen concentrations of less than 0.2 mg/L (Seitzinger et al., 2006). 

For biological nitrogen treatment systems including MIGs, it is important for the system to have 

https://doi.org/10.1201/9780203743546


NUTRIENT REMOVAL IN SEPTIC SYSTEMS 22 

both aerobic and anoxic/anaerobic components for the system to reduce the total nitrogen 